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take into account Local 
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St Helens CCG COVID -19 Hot Hub Pathway (Patient Age ≥ 12) 

COVID Positive patients and households to be managed by separate COVID service 

This pathway was created for GPs during uncertain times, using clinical judgement and are currently not evidence based. HR, RR & O2 sats are taken 

from sepsis and NEWS2 score – these may or not be sensitive for Covid-19. 

 

 

MANAGEMENT MANAGEMENT MANAGEMENT 

Whenever possible arrange drop box assessment to aid decision making and prevent unnecessary F2F appointments 
  Contact Hot Hub on 01744 673802 to organise doorstep 02 sats and temp along with video consultation if needed 

Telephone Triage: Patient with Covid19 symptoms 
SEE BMJ VISUAL SUMMARY 

Category 3 
Mild symptoms: 

 Stay at home, Self-care 
advice, re-contact Surgery 
/ NHS 111 (web) if urgent 
health needs (whether 
related to COVID- 19 or 
another health issue) 

Telephone Triage : 
Patient with non-

Covid19 symptoms 

Category 2 
Moderate symptoms: 

 Needs further assessment  

 In Hours - Hot Hub (if 
transport) or AVS (if 
needs visit) 

 ROTA or PC24 (out of 
hours) 

Category 1 
Severely unwell: Need to 
admit patient to hospital 

 Call ambulance and 
inform NWAS call handler 
of COVID-19 risk. 

Consider if admission 
appropriate 

Category 2A 
Basic Assessment 
 

 Completing full sentences 

 No SOB or Chest Pain 

 Able to do ADLs 

 Able to get our bed 
 
 

Advanced Assessment 
 
RR 14-20 
Adults HR 50-100 
Adults O2 Sats >96% 
 

Category 2B 
Basic Assessment 
 

 Completing full sentences 

 Some SOB (new) 

 No Chest Pain 

 Able to do ADLS but 

 Lethargy/Fatigue 
 

Advanced Assessment 
(do 40 step desaturation test*) 

 
Adults RR 21-22 
Adults HR 100-110 
Adults O2 Sats >94% 
 

Category 2C 
Basic Assessment 
 

 Completing full sentences 

 SOB on exertion (new) 

 Mild chest tightness 

 Able to do ADLS but 
lethargic/fatigue  
 

Advanced Assessment 
(do 40 step desaturation test*) 

 
Adults RR23-24 
Adults HR110 -130 
Adults O2 Sats >93% 
 

Category 2C 
 
Treat temperature: 
Paracetamol, Fluids 

Prevent Secondary Bacterial 
Pneumonia: 
Doxycycline 200mg day 1 
then 100mg od; 5 days total 

or 
Amoxicillin 500mg tds 5/7  

If Penicillin allergic 
Clarithromycin 500mg bd 5/7 

If known Asthma/COPD do 
not use nebulisers. Increase 
SABA or similar use.  
Only use oral steroids if sure 
not Covid19 related 

Safety Netting. Tele/Video 
review in 24-48 hours (or 
earlier if unwell) with own 
Practice 

Category 2B 
 
Treat temperature: 
Paracetamol, Fluids 

Prevent Secondary Bacterial 
Pneumonia: 
Doxycycline 200mg day 1 
then 100mg od; 5 days total 

or 
Amoxicillin 500mg tds 5/7  

If Penicillin allergic 
Clarithromycin 500mg bd 5/7 

If known Asthma/COPD do 
not use nebulisers. Increase 
SABA or similar use. 
Only use oral steroids if sure 
not Covid19 related 

Safety Netting. Tele/Video 
review in 72 hours (or earlier 
if unwell) with own Practice 

Category 2A 
 
Treat temperature: 
Paracetamol, Fluids 

Safety Netting. 
Advised to call Practice (or 
OOH) if symptoms are worse 

In Surgery 
Acutely unwell patients 
with noncovid19 symptoms 
that after telephone AND / 
OR video consultation need 
F2F consultation. 
 
(e.g. acute abdominal pain, 
urgent gynae patients who 
need examining, acute 
paeds that have non-urti 
related symptoms) 

NURSE/HCA 
Can start telephoning 
vulnerable or frail 
patients for welfare 
checks and doing 
virtual chronic 
disease clinics. 

Housebound patients and if appropriate Shielding patients 
Patient to be visited by GP or OOH Provider – with appropriate PPE 

 
Consider if admission appropriate in extreme frailty 

SAME DAY = non-covid and no URTI symptoms but need urgent F2F assessment (e.g. abdo pain) – Use appropriate PPE as per PHE Guidance 
 
USUAL CARE = non-covid and no URTI symptoms and are routine but essential for patients (e.g. children imms and High risk drug monitoring bloods) – Use 
appropriate PPE as per PHE Guidance 

Initially manage all patients 
virtually by telephone or 
video consultation  
 
Some essential services will 

need to continue e.g. 
 
Child immunisations AND 
urgent blood tests (e.g. 
essential drug monitoring 
like azathioprine, 
methotrexate, 
mycophenolate, 
cyclosporin, sirolimus, 
tacrolimus, warfarin, 
lithium) AND urgent 
injections (cancer, etc.), 
cancer care / suspect 
cancer, antenatal care and 
immunisations in 
pregnancy 
 
All other care should 
continue but where 
possible to be done 
virtually. 
 
Practice to continue seeing 
their own patients. 

 
OTHER ACUTE NON-COVID 

ILLNESS 
 
If a non-covid patient needs 
to be seen F2F they must 
have had a telephone / 
video consultation (unless 
absolutely impossible) and 
must have NO cough, fever 
or URTI symptoms (adults 
and children).  
 
F2F appointments must be 
agreed by GP. 

 Adults RR ≥25 

 Adults HR 

≥131 

 Adults O2 Sats 

≤92% or 

Desaturates 

after 40 step 

test * 

 New 

Confusion 

Admission for: 

 Respiratory 

support  

+/- 

 Radiology 

 Microbiology 

 Blood tests 

*40 step test: walk 40 steps - if sats drop 3% consider admission 


